MERCRUISER [350 MAG. EFI SKI [GEN+]  GM 350°%-8 1337]
Serial Mbr Bange: 0k040006 THRL 0K933333 ()

¥ IMTAKE MAMIFOLD AMD FROMT COVER

| A

Ref |Clazs|Part Description Qt Comment Foolnote &
2 10 B0B010|BOLT (5/416-18% 1-3/8 1M.] 7

3 22 BEO07S| PLUG-PIPE [1/21M.) 2

4 16 FOZ237|STUD [BM1EX 25/81M.) 1

5 23 52095 SPACER 1

A 12 20084 '"WASHER 1

7 11 35814 | NUT 1

a2 32 BO077274 2| TUBE-EXHAUST 1 IM-LINE

9 22 BO5EE3|FITTIMNG 2 IM-LINE

a 32 BE03244 2| TUBE-EXHAUST 1 Y-DRIVE

9 22 BO5EE3|FITTING 1 Y-DRIVE

10 22 47630|ELB O [S0 DEG.) 1 Y-DRIVE

11 22 42358 | PLUG-IMTAKE [3/8 IM.] 1

12 27 074734 1 |GASKET SETIMNTAKE MaMIFOLD |1 4
13 850333 PUMP ASSEMBLY-WATER 1

14 27 34857 GASKET-WATER PUMP 2 4
15 10 32132 |SCREW [3/8-16 = 1-3/4 [N ] 1

15 10 47EE8 | SCREW [3/8-16 % 2-3/4 IN.] 1

15 16 35342 |5TUD 2

16 B07729T |PULLEY\WATER PUMP 1

17 10 47277 |SCREW [5/16-24 % 344 1M ] 4

18 852946 HARMOMIC BALAMCER 1

19 2077307 |PULLEY-CRAMESHAFT 1

20 57 207755 4|BELT-SERPEMTIME 1

21 10 J2815|BOLT [FA16-20 % 2172 1M 1

22 13 39131 |LOCKAWASHER 1

23 12 35332 '"WASHER 1

24 10 34352 |BOLT [3/8-24 = 7/8 1M 3

25 12 34714 '"WASHER 3

26 235005| TIMIMNG COVER ASSEMBLY 1 [SCREWS-GROMMETS-0IL SEAI
27 R3338 WalLVE-FILTER 1

28 10 R4TEE | SCREW [5/16-18% 1-1/4 IM.) 2

29 14957 |FILTER-OIL 1

a0 852940 RETAIMER-DIL SEAL (REAR] 1

Ell 27 14247 | GASKET 1 4
32 26 852941 | SEAL-OIL [REAR) 1 4
33 10 14243 |BOLT [1/4-20%1-3/4 1IN ) 1

L 10 14242 |BOLT [1/4-20% 7/810M.) 2

€] 17 14263 |PIN-DOWEL 1

36 11 B1E730[MNUT [1/4-20) 1 -
) 10 440 CTIIM kil




